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Outpatient Formulary (ABC Sort)
U.S. Naval Hospital Oak Harbor

OTC - Over-The-Counter (OTC): NOT covered by TRICARE Retail or Home Delivery,  available at NHOH (prescription required)

1 - Basic Core Formulary  (BCF): must be available at all MTFs within 1 business day of receiving  valid prescription

2 - Uniform Formulary (UF): item stocked at NHOH

Utilization Management Requirements
DEA - Controlled  Substance,  DEA Schedule

PA - Prior Authorization criteria

QL - Quantity Limit

R - Use Restriction

Notes

Generic forms of medication are dispensed when available

Generic Name Brand Name(s)

TRICARE 

Formulary 

Tier

Utilization  Management 

Requirements IDC
Acetaminophen chewable  tablets 80mg Tylenol OTC

Acetaminophen oral suspension 160mg / 5ml Tylenol OTC Y

Acetaminophen rectal suppositories 120mg Tylenol OTC Y

Acetaminophen tablets 325mg Tylenol OTC Y

AcetaZOLAMIDE tablets 250mg Diamox 2

Acetic acid in Aluminum  acetate otic solution 2% Domeboro  Otic OTC Y

Acetic acid/Hydrocortisone otic solution 2% / 1% Acetasol HC, Vosol HC OTC Y

Acyclovir  capsules 200mg Zovirax 1 Y

Acyclovir  oral suspension 200mg/5mL Zovirax 1

Acyclovir  tablets 400mg; 800mg Zovirax 1 Y

Adalimumab inj kit 40mg/0.8mL Humira 2 QL: 8 pens per 56 days

Aerochamber (spacer) device for inhaler 1 Y

Aerochamber (spacer) device for inhaler w/ mask, large 1

Aerochamber (spacer) device for inhaler w/ mask, medium 1

Aerochamber (spacer) device for inhaler w/ mask, small 1

Albuterol  nebulizer  solution, unit-dose  0.083% Proventil 1 QL: 600 per 30 days Y

Albuterol  oral inhaler (HFA): 90mcg / dose Proventil  HFA 1 QL: 2 per 30 days Y

Albuterol/Ipratropium oral inhaler 100mcg + 20mcg / dose Combivent  Respiment® 1 Y

Alendronate tablets (daily) 5mg; 10mg Fosamax 1

Alendronate tablets (weekly)  35mg; 70mg Fosamax 1

Alfuzosin  tablets, extended  release tablets 10mg Uroxetral 1

Allopurinol tablets 100mg; 300mg Zyloprim 1 Y

ALPRAZolam tablets 0.5mg; 1mg Xanax 2 DEA: IV, QL: 90 DAYS

Aluminum  acetate powder packets for topical solution Domeboro OTC Y

Aluminum  chloride topical solution 20% Drysol OTC

Aluminum  Hydroxide/Magnesium Hydroxide/Simethicone 

suspension

Maalox OTC

Amantadine capsules 100mg Symmetrel 1

Amantadine oral syrup 50mg/5mL Symmetrel 1

Amiodarone tablets 200mg Cordarone, Pacerone 1

Amitriptyline tablets [All strengths] Elavil 1

AmLODIPine tablets [All Strengths] Norvasc 1

AmLODIPine/Benazepril capsules [All Strengths] Lotrel 1

Amoxicillin capsules 250mg; 500mg Amoxil, Trimox 1 Y

Amoxicillin oral suspension 400mg / 5ml Amoxil, Trimox 1

Amoxicillin/Clavulanate oral suspension 400mg + 58mg/5mL Augmentin 1

Amoxicillin/Clavulanate oral suspension 600mg + 42.9mg/5mL Augmentin  ES 1

Amoxicillin/Clavulanate tablets 500mg/125mg, 875mg/125mg Augmentin 1 Y

Amphetamine (mixed salts) capsules, extended  release [All 

Strengths]

Adderall XR 1 DEA: II, QL: 90 DAYS for ADD/ADHD

Amphetamine (mixed salts) tablets 5mg; 15mg; 10mg; 20mg; 30mg Adderall 2 DEA: II, QL: 90 DAYS for ADD/ADHD

Antipyrine/Benzocaine otic solution 54mg + 14mg /mL Auralgan  Otic 1 Y

Aquaphor  (equivalent) topical ointment,  4 oz. Aquaphor,  Hydrophor 2

ARIPiprazole tablets [All Strengths] Abilify 2

Aspirin tablets, enteric coated 81mg; 325mg Ecotrin OTC Y

Atenolol tablets [All Strengths] Tenormin 1 Y

Atorvastatin tablets [All Strengths] Lipitor 1

TRICARE Formulary Tiers

Maximum Day Supply: 90 (in the absence of more restrictive Quantity Limits)
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Generic Name Brand Name(s)

TRICARE 

Formulary 

Tier

Utilization  Management 

Requirements IDC
Atovaquone 250mg/Proguanil HCl 100mg tablets Malarone 2 R: 1) patients with travel to malaria 

endemic  areas with duration  of 3 

weeks or less, or 2) documented 

intolerance to doxycycline, or 3) 

doxycycline contraindicated, or 4) 

patient is less than 8 years old.

Atovaquone 62.5mg/Proguanil HCl 25mg tablets Malarone  Pediatric 2 R: 1) patients with travel to malaria 

endemic  areas with duration  of 3 

weeks or less, or 2) documented 

intolerance to doxycycline, or 3) 

doxycycline contraindicated, or 4) 

patient is less than 8 years old.

Atropine ophthalmic solution 1% 2 Y

AzaTHIOprine tablets 50mg Imuran 2

Azelastine  nasal spray 137mcg/dose Astelin 1

Azithromycin powder packet 1 Gm Zithromax 1 Y

Azithromycin suspension 100mg / 5mL, 200mg/5mL Zithromax 1

Azithromycin tablets 250mg, 500mg Zithromax 1 Y

Bacitracin  topical ointment  500 units/Gm OTC Y

Bacitracin/Neomycin/Polymyxin B ophthalmic Ointment Neosporin 1 Y

Baclofen  tablets 10mg Lioresal 2

Benazepril  tablets [All Strengths] Lotensin 2

Benzonatate capsules 100mg Tessalon  Perles 2 Y

Benztropine tablets [All Strengths] Cogentin 1

Benzyol peroxide gel 10% Desquam-X 2 Y

Besifloxacin opth susp 0.6% Besivance 2

Betaxolol  ophthalmic suspension 0.25% Betoptic S 2 Y

Bimatoprost ophthalmic solution 0.01% Lumigan 2

Bisacodyl  rectal suppositories 10mg Dulcolax OTC Y

Bisacodyl  tablets 5mg Dulcolax OTC Y

Bismuth subsalicylate tablets 262mg (30/box) Pepto-Bismol OTC Y

Blood glucose meter (FreeStyle  Freedom  Lite) Freestyle  Freedom  Lite 1

Blood glucose meter (Precision  XTRA) Precision  XTRA OTC

Blood glucose test strips (FreeStyle  Lite) 50/box Freestyle  Lite 1 QL: 200 per 30 days Y

Blood glucose test strips (Precision  XTRA) 100/box Precision  XTRA 2 QL: 200 per 30 days Y

Brimonidine ophthalmic solution 0.15% Alphagan  P 1

Bromocriptine tablets 2.5mg Parlodel 2

Budesonide inhalation  solution 0.25mg /2mL; 0.5mg /2mL Pulmicort  Respules 2

BuPROPion tablets 75mg; 100mg Wellbutrin 1

BuPROPion tablets, extended  release (DAILY dosage) 150mg; 

300mg

Wellbutrin  XL 2

BuPROPion tablets, sustained  release (BID dosage) 100mg; 150mg Wellbutrin  SR, Zyban 1

BusPIRone  tablets 5mg; 10mg; 15mg Buspar 1

Butalbital/Acetaminphen/Caffeine tablets 325mg/50mg/40mg Fioricet 2

Calcipotriene cream 0.005% Dovonex 2 Y

Calcipotriene ointment  0.005% Dovonex 2 Y

Calcium carbonate/Vitamin D tablets 500mg/200 international units Os-Cal D OTC

Candesartan tablets [All Strengths] Atacand 2

Candesartan/Hydrochlorothiazide tablets 16mg/12.5mg, 

32mg/12.5mg

Atacand 2

Captopril  tablets [All Strengths] Capoten 1 Y

Carbachol  ophthalmic solution 3% Isopto Carbachol 2

CarBAMazepine chewable  tablets 100mg TEGretol 1

CarBAMazepine suspension 100mg / 5ml TEGretol 1

CarBAMazepine tablets 200mg TEGretol 1 R: Does NOT include  XR 

formulations

Carbamide  peroxide otic solution 6.5% Debrox 1 Y

Carbidopa/Levodopa tablets [All Strengths] Sinemet 1

Carbidopa/Levodopa tablets, extended  release [All Strengths] Sinemet CR 1

Carboxymethylcellulose ophthalmic solution (single-use) 0.5%, 

#30/box

Refresh Plus OTC

Carboxymethylcellulose ophthalmic solution (single-use) 1%, 

#30/box

Refresh Celluvisc OTC

Carboxymethylcellulose ophthalmic solution 0.5%, 15mL bottle Refresh Tears OTC

Carvedilol  tablets [All Strengths] Coreg 1

Cefdinir oral suspension 250mg/5mL Omnicef 2

Cefixime  suspension 100mg/5mL Suprax 2

Cefixime  tablets 400mg Suprax 2

Cefprozil  oral suspension 250mg / 5mL Cefzil 2

Celecoxib tablets 100mg, 200mg Celebrex 2

Cephalexin capsules 250mg, 500mg Keflex 1 Y

Cephalexin oral suspension 250mg / 5mL Keflex 1

Cetirizine  syrup 1mg / mL ZyrTEC OTC
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Generic Name Brand Name(s)

TRICARE 

Formulary 

Tier

Utilization  Management 

Requirements IDC
Cetirizine  tablets 5mg, 10mg ZyrTEC OTC Y

Chlorhexidine gluconate  oral solution 0.12%, 473 mL bottle Peridex, Periogard 1 Y

Chlorthalidone tablets 25mg, 50mg Hygrotin 1

Cimetidine oral liquid 300mg / 5mL Tagamet 2

Cimetidine tablets 400mg Tagamet 2 Y

Ciprofloxacin oral suspension 50mg/mL Cipro 1

Ciprofloxacin tablets [All Strengths] Cipro 1 R: Does NOT include XR formulations Y

Ciprofloxacin/Dexamethasone otic solution Ciprodex 2

Citalopram oral liquid 10mg / 5mL CeleXA 1

Citalopram tablets [All Strengths] CeleXA 1

Clarithromycin tablets 250mg Biaxin 2

Clarithromycin tablets, extended-release 500mg Biaxin XL 2

Clindamycin capsules 150mg Cleocin 1 Y

Clindamycin topical solution 1% Cleocin-T 1 Y

Clindamycin vaginal cream 2% Cleocin 1 Y

Clindamycin/benzoyl peroxide topical gel 1%/5% Benzaclin,  DUAC 2

Clobetasol  cream 0.05%, 60 Gm [VERY HIGH] Temovate 1 Y

Clobetasol  ointment  0.05% , 60 Gm [VERY HIGH] Temovate 1

ClomiPHENE citrate tablets 50mg Clomid 2

ClonazePAM tablets 0.5mg; 1mg KlonoPIN 1 DEA: IV, QL: 90 DAYS

CloNIDine  tablets 0.1mg; 0.2mg Catapres 1

CloNIDine  topical patch (applied weekly) 0.1mg; 0.2mg; 0.3mg/24  

hours

Catapres TTS 2

Clopidogrel tablets 75mg Plavix 1

Clotrimazole oral lozenge/troche 10mg Mycelex Troche 2

Clotrimazole topical cream 1% Lotrimin OTC Y

Clotrimazole topical solution 1% Lotrimin 1 Y

Clotrimazole vaginal cream 1% Gyne-Lotrimin, Mycelex OTC Y

Codeine sulfate tablets 30mg 2 DEA: II, QL: 30 DAYS

Codeine/Acetaminophen oral liquid 12mg + 120mg/5mL Tylenol with Codeine 1 DEA: V, QL: 90 DAYS

Codeine/Acetaminophen tablets 30mg + 300mg Tylenol with Codeine 1 DEA: III, QL: 90 DAYS

Colchicine  tablets 0.6mg Colcrys 2 Y

Cream base (Eucerin equiv.), 4 oz. Eucerin, Hydrocerin OTC Y

Cromolyn  sodium nebulizer  solution 20mg/2mL  ampuole Intal 2

Cyclobenzaprine tablets 10mg Flexeril 1 Y

CycloSPORINE ophthalmic solution 0.05% Restasis 2

Cyproheptadine syrup 2mg / 5mL Periactin 1

Cyproheptadine tablets 4mg Periactin 1 Y

Desipramine tablets [All Strengths] Norpramin 2

Dexamethasone oral liquid (intensol)  1mg/mL Decadron 2

Dexamethasone tablets 0.5mg; 4mg Decadron 2

Dexamethasone/Neomycin sulfate/Polymyxin B ophthalmic 

ointment

Maxitrol 2

Dexamethasone/Neomycin sulfate/Polymyxin B ophthalmic 

suspension

Maxitrol 2

Dextroamphetamine tablets 5mg, 10mg, 20mg Dexedrine 2 DEA: II, QL: 90 DAYS for ADD/ADHD

Diazepam  tablets 5mg Valium 1 DEA: IV, QL: 90 DAYS

Dibucaine  topical ointment  1% Nupercainal 2 Y

Dicloxacillin capsules 250mg Dynapen 1 Y

Dicyclomine oral solution 10mg/5mL Bentyl 1

Dicyclomine tablets 20mg Bentyl 1

Difluprednate opth emulsion 0.05%  Durezol 2

Digoxin oral liquid (intensol)  0.05mg/mL Lanoxin 1

Digoxin tablets 0.125mg;  0.25mg Lanoxin 1

Diltiazem  capsule, extended  release [All Strengths] Tiazac, Cardizem  CD 1 Y

Diltiazem  tablets 60mg Cardizem 2 Y

DiphenhydrAMINE capsules 25mg Banophen,  Benadryl OTC Y

DiphenhydrAMINE oral liquid 12.5mg/5mL Banophen,  Benadryl OTC

Diphenoxylate/Atropine tablets 0.025mg/2.5mg Lomotil 2 DEA: V, QL: 90 DAYS Y

Dipivefrin  ophthalmic solution 0.1% Propine 2

Divalproex  capsule, enteric coated granules 125mg Depakote  Sprinkles 1

Divalproex  tablets, enteric coated [All Strengths] Depakote 1

Divalproex  tablets, extended-release [All Strengths] Depakote  ER 1

Docusate  calcium capsules 240mg Surfak OTC Y

Donepezil  tablets [All Strengths] Aricept 2 R: Does NOT include  ODT 

formulations

Dorzolamide ophthalmic solution 2% Trusopt 2

Doxazosin  tablets [All Strengths] Cardura 2

Doxepin capsules 25mg; 75mg Sinequan 1

Doxycycline tablets 100mg Vibramycin 1 Y

Enalapril tablets [All Strengths] Vasotec 2

Enoxaparin syringe [All Strengths] Lovenox 2

EPINEPHrine autoinjectors 0.15mg/0.3mL; 0.3mg/0.3mL [2-Pack] Epipen Jr, Epipen 1 Y

Erythromycin ophthalmic ointment  5mg/Gm Ilotycin 1 Y

Erythromycin tablets, enteric coated 250mg Ery-Tab 1 Y

Escitalopram oral tablets [All Strengths] Lexapro 2

Esomeprazole capsules 20mg; 40mg NexIUM 1

Outpatient Formulary (ABC Sort) U.S. Naval Hospital Oak Harbor 3 



June 2015

Generic Name Brand Name(s)

TRICARE 

Formulary 

Tier

Utilization  Management 

Requirements IDC
Estradiol  tablets 1mg; 2mg Estrace 2

Estradiol  topical patches (weekly)  0.025mg/day Climara 1

Estradiol  topical patches (weekly)  0.0375mg/day Climara 1

Estradiol  topical patches (weekly)  0.05mg/day Climara 1

Estradiol  topical patches (weekly)  0.06mg/day Climara 1

Estradiol  topical patches (weekly)  0.075mg/day Climara 1

Estradiol  topical patches (weekly)  0.1mg/day Climara 1

Estrogens  (conjugated) tablets [All Strengths] Premarin 1

Estrogens  (conjugated) vaginal cream 0.625mg/Gm Premarin 1

Estrogens  (conjugated)/Medroxyprogesterone tablets 0.3mg/1.5mg PremPRO 1

Estrogens  (conjugated)/Medroxyprogesterone tablets 

0.625mg/2.5mg

PremPRO 1

Estrogens  (conjugated)/Medroxyprogesterone tablets 

0.625mg/5mg

PremPRO 1

Estrogens  (conjugated)/Medroxyprogesterone tablets 

0.625mg/5mg

PremPHASE 1

Eszopiclone tablets 2mg; 3mg Lunesta 2 DEA: IV, QL: 90 DAYS, PA: Must have 

tried

Ethambutol tablets 100mg; 400mg Myambutol 1 Y

Ethinyl estradiol/Desogestrel tablets 0.15mg/0.03mg Desogen,  Ortho-Cept 2 QL: May dispense  up to 6 months 

per fill

Y

Ethinyl estradiol/Drospirenone tablets 0.02mg/3mg; 24/4 day cycle Yaz 1 QL: May dispense  up to 6 months 

per fill

Y

Ethinyl estradiol/Drospirenone tablets 0.03mcg/3mg, 21/7 day cycle Yasmin 1 QL: May dispense  up to 6 months 

per fill

Y

Ethinyl estradiol/Ethynodiol tablets 35mcg/1mg Demulen 1 QL: May dispense  up to 6 months 

per fill

Y

Ethinyl estradiol/Etonogestrel vaginal ring 0.015 + 0.12mg / day 

(3/box)

NuvaRing 2 QL: May dispense  up to 6 months 

per fill

Y

Ethinyl estradiol/Levonorgestrel 0.03mg/0.15 mg, 84/7 day 

extended  cycle

[Jolessa ONLY]

Jolessa 1 QL: May dispense  up to 6 months 

per fill

Y

Ethinyl estradiol/Levonorgestrel tablets 0.02mg/0.1mg Alesse, Aviane, Lutera, Sronyx, 2 QL: May dispense  up to 6 months 

per fill

Y

Ethinyl estradiol/Levonorgestrel tablets 0.03/0.05  - 0.04/0.075  - Triphasil,  TriLevlen,  Enpresse, 1 QL: May dispense  up to 6 months 

per fill

Y

Ethinyl estradiol/Levonorgestrel tablets 0.03mg/0.15mg Nordette,  Levora 2 QL: May dispense  up to 6 months 

per fill

Y

Ethinyl estradiol/Norelgestromin topical patch 0.02 + 0.15mg/day Ortho Evra 2 QL: May dispense  up to 6 months 

per fill

Y

Ethinyl estradiol/Norethindrone tablets 0.035mg/0.5mg-0.75mg-

1mg

Ortho-novum 7/7/7, Necon 2 QL: May dispense  up to 6 months 

per fill

Y

Ethinyl estradiol/Norethindrone tablets 0.035mg/1mg Ortho-Novum 1/35, Norinyl 1 QL: May dispense  up to 6 months 

per fill

Y

Ethinyl estradiol/Norethindrone/Fe Fumarate  tablets 0.02mg/1  

mg/75 mg

Loestrin Fe 1/20 2 QL: May dispense  up to 6 months 

per fill

Y

Ethinyl estradiol/Norethindrone/Fe Fumarate  tablets 

0.03mg/1.5mg/75mg

Loestrin Fe 1.5/30 2 QL: May dispense  up to 6 months 

per fill

Y

Ethinyl estradiol/Norgestimate tablets 0.025mg/0.18-0.215-0.25 TriCyclen  LO 2 QL: May dispense  up to 6 months 

per fill

Y

Ethinyl estradiol/Norgestimate tablets 0.035mg/0.18-0.215-0.25 Ortho Tri-Cyclen,  TriNessa,  Tri- 2 QL: May dispense  up to 6 months 

per fill

Y

Ethinyl estradiol/Norgestimate tablets 0.035mg/0.25mg Ortho-Cyclen, MonoNessa, 2 QL: May dispense  up to 6 months 

per fill

Y

Ethinyl estradiol/Norgestrel tablets 30mcg / 0.3mg Lo/Ovral 28 2 QL: May dispense  up to 6 months 

per fill

Y

Ethosuximide oral liquid 250mg/5mL Zarontin 2

Exenatide inj pen 10mcg/0.04mL Byetta 2

Felodipine  tablets, extended  release [All Strengths] Plendil 2

Fenofibrate tablets 54mg; 160mg Triglide 1

Ferrous sulfate oral drops 75mg/mL  (15mg elemental  Fe/mL) 50mL Fer-In-Sol OTC

Ferrous sulfate tablets 324mg OTC Y

Fexofenadine tablets [All Strengths] Allegra OTC Y

Finasteride tablets 5mg Proscar 1

Fluconazole 10mg/mL  oral suspension Diflucan 2

Fluconazole tablets 100mg; 150mg Diflucan 2 Y

Fluocinonide topical cream 0.05% [HIGH] 1 Y

Fluocinonide topical gel 0.05% [HIGH] 2 Y

Fluocinonide topical ointment  0.05% [HIGH] 1 Y

Fluocinonide topical solution 0.05% [HIGH] 2 Y

Fluorometholone ophthalmic suspension 0.1% Fluor-op,  FML 2

Fluorouracil topical cream 5% Efudex 2 Y

FLUoxetine capsules (daily dosing) [All Strengths] PROzac 1

FLUoxetine oral liquid 20mg/5mL PROzac 1

Fluticasone nasal spray 50mcg/dose Flonase 1 QL: 1 per 30 days Y

Fluticasone oral Inhaler 44mcg; 110mcg; 220mcg/dose Flovent HFA 1 QL: 2 per 30 days Y

Fluticasone/Salmeterol oral inhaler (12 Gm/120-dose HFA) 

45mcg/21mcg;

Advair HFA 1 QL: 1 per 30 days
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Formulary 

Tier

Utilization  Management 

Requirements IDC
Fluticasone/Salmeterol oral inhaler (Diskus) 100mcg/50mcg; 

250mcg/50mcg;

500mcg/50mcg

Advair Diskus 1 QL: 1 per 30 days Y

Folic acid tablets 0.4 mg, 1 mg Folacin 1 Y

Furosemide oral solution 10mg/mL Lasix 1

Furosemide tablets [All Strengths] Lasix 1 Y

Gabapentin capsules [All Strengths] Neurontin 1 R: Does NOT include  XR 

formulations

Gabapentin tablets [All Strengths] Neurontin 1 R: Does NOT include  XR 

formulations

Ganciclovir 0.15% ophthalmic gel Zirgan Inpt/Clinic R: Optometry  use only
Gemfibrozil tablets 600mg Lopid 1 Y

Gentamicin ophthalmic ointment  0.3% Gentak 1 Y

Gentamicin ophthalmic solution 0.3% Gentak 1 Y

GlipiZIDE  tablets [All Strengths] Gluotrol 1 Y

GlipiZIDE  tablets, extended  release [All Strengths] Glucotrol  XL 2 Y

Glucagon  1mg Emergency  Kit 2

GlyBURIDE  tablets [All Strengths] Micronase,  Glynase Pres-tab 1

Glycerin suppositories, pediatric  12/jar OTC Y

Goserelin  implant 3.6mg; 10.8mg Zoladex 1

Griseofulvin, microcrystalline oral suspension 125mg / 5ml Grifulvin  V 1

Griseofulvin, ultramicrocrystalline tablets 250mg GrisPeg 1 Y

GuaiFENesin tablets, 12-hour 600mg Mucinex OTC Y

GuaiFENesin/Codeine oral liquid 100mg + 10mg/5mL  (120mL) Robitussin  AC 2 DEA: V, QL: 90 DAYS

GuaiFENesin/Dextromethorphan oral liquid 100mg + 10mg/5mL  

(120mL)

Robitussin  DM OTC Y

GuanFACINE tablets 1mg Tenex 2

GuanFACINE tablets, sustained  release [All Strengths] Intuniv 2

Hibicleans  topical scrub 4oz bottle 2

Homatropine 5% 2

HydrALAZINE tablets 25mg Apresoline 1

Hydrochlorothiazide capsules 12.5mg Oretic, HCTZ 1

Hydrochlorothiazide tablets 25mg; 50mg Oretic, HCTZ 1 Y

Hydrochlorothiazide/Triamterene tablets 25/37.5mg; 50mg/75mg Maxzide 1 Y

HYDROcodone/Acetaminophen tablets 5mg/325mg Vicodin 2 DEA: III, QL: 90 DAYS

Hydrocortisone rectal cream 2.5% [LOW] Proctocream HC 1

Hydrocortisone rectal suppository 25mg Anusol-HC 1 Y

Hydrocortisone tablets 5mg; 20mg Cortef 2

Hydrocortisone topical cream 1%  [LOW] Cortef OTC Y

Hydrocortisone topical ointment  1% [LOW] OTC Y

Hydrocortisone valerate topical cream 0.2% [MEDIUM] Westcort 2 Y

Hydrocortisone/Neomycin/Polymyxin B otic suspension Cortisporin Otic 1 Y

Hydrocortisone/Pramoxine topical foam 1%/1% Proctofoam-HC, Epifoam OTC Y

Hydroxychloroquine tablets 200mg Plaquenil 2 Y

Hydroxyurea capsules   500mg Hydrea 2

HydrOXYzine HCl oral liquid 10mg/5mL Atarax 1

HydrOXYzine HCl tablets 10mg; 25mg Atarax 1 Y

Hyoscyamine/Atropine/Scopolamine/Phenobarbitol Donnatal 2

Hypromellose ophthalmic GEL 0.3% GenTeal Gel OTC

Hypromellose ophthalmic solution (PF) 0.3% Genteal OTC Y

Ibandronate tablets 150mg Boniva 1

Ibuprofen  suspension 100mg/5mL Advil, Motrin OTC Y

Ibuprofen  tablets 400mg; 600mg; 800mg Advil, Motrin 1 Y

Imipramine tablets 10mg; 25mg; 50mg Tofranil 1

Imiquimod  topical cream 5% Aldara 2 QL: 12 packets per 30 days

Indapamide tablets 2.5mg Lozol 2

Indomethacin capsules 25mg Indocin 1 Y

Insulin 70/30 (NPH/Regular) mix (human) injection,  10 mL vial Novolin 70/30 1 PA: Must try Meformin  or a 

Sulfonylurea first

Insulin glargine injection  100 Units/l, 10ml vial Lantus 1

Insulin glargine injection  100 Units/ml,   3ml Pen [5 pens/box] Lantus 2 R: For patients using 80 units or less 

per dose.

Insulin NPH (human) injection  100 units/mL,  10mL vial NovoLIN N 1

Insulin Pen Needles, 31 G x 5/16" 100 per box BD Ultrafine  Pen Needles 2

Insulin regular (human) injection  100 units/mL,  10mL vial NovoLIN R 1

Insulin syringes U-100, 0.3mL, 31G x 5/16" 100 per box 2

Insulin syringes U-100, 0.5mL, 31G x 5/16" 100 per box 1

Insulin syringes U-100, 1mL, 31G x 5/16" 100 per box 1

Insulin, aspart injection  100 units/mL,  10mL vial NovoLOG 1

Insulin, aspart injection  100 units/mL,  3mL pen [5 pens/box] NovoLOG 1

Interferon Beta-1a inj kit 30mcg/0.5mL Avonex 2

Ipratropium inhalation  solution, nebulizer  0.02% Atrovent 1 QL: 450 per 30 days

Ipratropium oral inhaler (HFA) 17 mcg / dose Atrovent HFA 1 QL: 2 per 30 days Y

Isoniazid  oral liquid 50mg/5mL 2

Isoniazid  tablets 300mg 1 Y

Isosorbide  dinitrate tablets 10mg Isordil 1 Y

Isosorbide  dinitrate tablets, extended  release 40mg Dilatrate  SR 1 Y
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Isosorbide  MONOnitrate tablets, extended  release (24 hr) 60mg; 

120mg

Imdur 1

ISOtretinoin capsules 20mg; 30mg; 40mg Amnesteem; Claravis 2 QL: 30 DAYS, R: Patient & Provider 

must be

Ketoconazole shampoo  2% Nizoral 2

Ketoconazole topical cream 2% Nizoral 2 Y

Ketorolac  tromethamine ophthalmic solution 0.5% Acular 2

Ketotifen  fumarate  ophthalmic solution 0.025% Zaditor, Alaway OTC

Labetolol  tablets 100mg Trandate 2

Lactulose  oral solution 10 Gm/15mL Enulose, Cephulac 1 Y

LamoTRIgine tablets [All Strengths] LaMICtal 2 R: Does NOT include  XR or  ODT 

formulations

Lancets, Ultra-Fine  II 30G, 200 per box 2 QL: 2 boxes per 90 days

Latanoprost ophthalmic solution 0.005% Xalatan 1

Leuprolide  (Lupron Depot) kit 11.25mg (3-Month) Lupron Depot 2

Leuprolide  (Lupron Depot) kit 3.75mg (1-Month) Lupron Depot 2

Levalbuterol inhalation  solution, nebulizer  0.31mg/3mL Xopenex 2

Levalbuterol inhalation  solution, nebulizer  0.63mg/3mL Xopenex 2

Levalbuterol inhalation  solution, nebulizer  1.25mg/3mL Xopenex 2

LevETIRAcetam oral solution 100mg/mL Keppra 2

LevETIRAcetam tablets 500mg Keppra 2

Levofloxacin tablets [All Strengths] Levaquin 1

Levonorgestrel tablets 1.5mg Plan B One-Step 1 Y

Levothyroxine tablets [ALL STRENGTHS] Synthroid 1 Y

Lidocaine  topical jelly 2% Xylocaine 2 Y

Lidocaine  viscous solution 2% 2 Y

Lidocaine topical ointment 5% 2 Y

Lisinopril  tablets [All Strengths] Zestril, Prinivil 1 Y

Lisinopril/Hydrochlorothiazide tablets [All Strengths] Zestoretic 1 Y

Lithium carbonate  capsules 300mg Eskalith, Lithium 1

Loperamide capsules 2mg Imodium 1 Y

Loratadine  tablets 10mg Claritin OTC Y

LORazepam tablets 1mg Ativan 2 DEA: IV, QL: 90 DAYS

Losartan  tablets [All Strengths] Cozaar 1

Losartan/Hydrochlorothiazide tablets [All Strengths] Hyzaar 1

Loteprednol etabonate  ophthalmic gel 0.5% Lotemax 2

Magnesium citrate oral solution, 10 ounce bottle Citroma OTC Y

Magnesium hydroxide  oral suspension Milk of Magnesia OTC Y

Magnesium Oxide tablets 500mg OTC

Meclizine  tablets 25mg Antivert 2 Y

MedroxyPROGESTERone acetate injection  150mg/mL Depo-Provera 2 Y

MedroxyPROGESTERone acetate tablets [All Strengths] Provera 1 Y

Meloxicam tablets 7.5mg; 15mg Mobic 1

Mesalamine delayed release tablet 1.2g Lialda 1

Mesalamine enteric coated tablets 400mg Asacol 1

MetFORMIN tablets [All Strengths] Glucophage 1 Y

MetFORMIN tablets, extended-release [All Strengths] Glucophage XR 1 Y

Methimazole tablets 10mg Tapazole 2

Methocarbamol tablets 500mg; 750mg Robaxin 1 Y

Methotrexate tablets 2.5mg 1

Methylergonovine tablets 0.2mg Methergine 2

Methylphenidate capsules,  extended  release 10mg Metadate  CD 2 DEA: II, QL: 90 DAYS for ADD/ADHD

Methylphenidate tablets 5mg; 10mg Ritalin 1 DEA: II, QL: 90 DAYS for ADD/ADHD

Methylphenidate tablets, extended  release 18mg; 27mg; 36mg; 

54mg

Concerta 1 DEA: II, QL: 90 DAYS for ADD/ADHD

Methylphenidate tablets, sustained  release 20mg Ritalin SR 2 DEA: II, QL: 90 DAYS for ADD/ADHD

MethylPREDNISolone tablets, 21-tablet  Dose Pack 4mg Medrol 2 Y

Metoclopramide oral liquid 5mg/5mL Reglan 1

Metoclopramide tablets 10mg Reglan 1 Y

Metoprolol succinate  tablets, extended  release [All Strengths] Toprol XL 1

Metoprolol tartrate tablets [All Strengths] Lopressor 1

MetroNIDAZOLE tablets 250mg; 500mg Flagyl 1 Y

MetroNIDAZOLE topical gel 1% Metrogel 2 Y

MetroNIDAZOLE vaginal gel 0.75% Metrogel-Vag 1 Y

Milk of Magnesia MOM OTC Y

Mineral Oil 42.5% and White Petrolatum 57.3% Refresh PM OTC

Minocycline capsules 50mg; 100mg Minocin 2 Y

Mirtazapine tablets 15mg ; 30mg; 45mg Remeron 2

Mometasone oral inhaler 110mcg/dose; 220mcg/dose Asmanax  Twisthaler 1

Montelukast chewable  tablets 4mg; 5mg Singulair 1 Y

Montelukast tablets 10mg Singulair 1 Y

Morphine  tablets, extended  release 15mg; 30mg; 60mg MS Contin 1 DEA: II, QL: 30 DAYS

Moxifloxacin ophthalmic solution 0.5% Vigamox 2

Mupirocin  topical ointment  2% Bactroban 1 Y

Naphazoline/Pheniramine ophthalmic solution 0.025%/0.3% Naphcon-A OTC Y

Naproxen  tablets 250mg; 500mg Naprosyn 1 Y
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Neomycin/Polymyxin B/Gramicidin ophthalmic ointment,  3.5Gm Neosporin 2

Neomycin/Polymyxin B/Gramicidin ophthalmic solution 10mL Neosporin 2 Y

Niacin tablets, extended  release (Niaspan)  [All Strengths] Niaspan 1 Y

Nicotine gum 2mg, 4mg Nicorette 1

Nicotine transdermal patches 7mg, 14mg, 21mg Nicoderm 1

NIFEdipine  capsules 10mg Procardia 2

NIFEdipine  tablets, extended  release 30mg; 60mg; 90mg Adalat CC, Procardia  XL 1

Nitrofurantoin macrocrystal capsules 50mg Macrodantin 1 Y

Nitrofurantoin monohydrate capsules (BID dosing) 100mg Macrobid 1 Y

Nitroglycerin capsules,  extended  release 2.5mg; 6.5mg Nitro-Bid 2 Y

Nitroglycerin sublingual  spray 0.4mg/dose NitroLingual 1

Nitroglycerin sublingual  tablets 0.3mg; 0.4mg Nitrostat 1

Nitroglycerin topical patch 0.2mg/hr;  0.4mg/hr Nitro-Dur 1 Y

Norethindrone tablets 0.35mg Nor-QD 1

Norethindrone tablets 5mg Aygestin 2

Nortryptyline capsules [All Strengths] Pamelor 1

Nortryptyline oral liquid 10mg/5mL Pamelor 1

Nystatin oral suspension 100,000 units/mL Nilstat 1

Nystatin topical cream 100,000 units/Gm 1 Y

Nystatin topical ointment  100,000 units/Gm 2 Y

Nystatin topical powder 100,000 units/Gm  [60 Gm container] 1 Y

Nystatin/Triamcinolone topical cream 0.1% Mycolog 2

Nystatin/Triamcinolone topical ointment 0.1% Mycolog 2

Oflaxacin  otic solution 0.3% Floxin Otic 2 Y

Ofloxacin  ophthalmic solution 0.3% Ocuflox 2 Y

OLANZapine tablets [All Strengths] ZyPREXA 2

Olopatadine ophthalmic solution 0.1% Patanol 1 Y

Omeprazole capsules 20mg PriLOSEC 1 Y

Ondansetron tablets 4mg; 8mg Zofran 2 QL: 60 per 30 days

Ondansetron tablets, orally dissolving  4mg; 8mg Zofran ODT 2 QL: 60 per 30 days

OXcarbazepine tablets [All Strengths] Trileptal 2

Oxybutynin oral liquid 5mg/5mL Ditropan 2

Oxybutynin tablets 5mg Ditropan 1

Oxybutynin tablets, extended-release [All Strengths] Ditropan  XL 1

OXYcodone tablets 5mg Roxicodone 2 DEA: II, QL: 30 DAYS

OXYcodone tablets, sustained  release 10mg; 20mg OxyCONTIN 2 DEA: II, QL: 30 DAYS

OXYcodone/Acetaminophen tablets 5mg/325mg; 10mg/325mg Percocet,  Roxicet 1 DEA: II, QL: 30 DAYS

Oxymetazoline nasal spray 0.05% Afrin OTC Y

Pancrelipase (Pancreaze) tablets 10,500 units lipase/25,000 units Pancreaze 2

Pancrelipase (Pancreaze) tablets 16,800 units lipase/40,000 units 

protease/70,000 units amylase

Pancreaze 2

Pancrelipase (Pancreaze) tablets 21,000 units lipase/37,000 units Pancreaze 2

Pancrelipase (Pancreaze) tablets 4,200 units lipase/10,000 units Pancreaze 2

Pantoprazole oral tablets 20mg; 40mg Protonix 2

PARoxetine tablets [All Strengths] Paxil 2 R: Does NOT include XR dose 

formulations

Penicillin  V potassium  oral suspension 250mg/5mL 1

Penicillin  V potassium  tablets 250mg; 500mg PenVee K, Veetids 1 Y

Pentoxifyllline tablets, extended  release: 400mg Trental 2

Permethrin cream 5% Elimite 1 Y

Phenazopyridine tablets 100mg Pyridium 1 Y

PHENobarbital elixir 20mg/5mL PHENobarbital 1 DEA: IV, QL: 90 DAYS

PHENobarbital tablets 30mg PHENobarbital 1 DEA: IV, QL: 90 DAYS

Phenylephrine ophthalmic solution 2.5% Neo-Synephrine 2 Y

Phenytoin  capsules,  extended  release 30mg; 100mg Dilantin 1

Phenytoin  chewable  tablets 50mg Dilantin 1

Phenytoin  oral suspension 125mg/5mL Dilantin 1

Pilocarpine ophthalmic gel 4% Pilocar 1

Pilocarpine ophthalmic solution 1%; 2%; 4% Pilocar 1 Y

Pimecrolimus topical cream 1% Elidel 1 Y

Pioglitazone tablets [All Strengths] Actos 2

Piroxicam  capsules 20mg Feldene 2

Podofilox  topical gel 0.5% Condylox 2

Podofilox  topical solution:  0.5% Condylox 2 Y

Polyethylene glycol oral powder 510gm/Bottle with 17gm dose cap Miralax OTC

Polyethylene glycol with electrolytes oral suspension 4000mL Golytely,  Colyte 2 Y

Polymyxin/Bacitracin ophthalmic ointment  3.5gm Polysporin 2 Y

Potassium  chloride oral liquid 20mEq/15mL 1

Potassium  chloride tablets, extended  release 10 mEq; 20 mEq K-DUR, Klor-Con 1

Pravastatin tablets [All Strengths] Pravachol 1
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Prazosin capsules [All Strengths] Minipress 2

PredNISOLONE ophthalmic suspension 0.12% Econopred 1

PredNISOLONE ophthalmic suspension 1% PredForte 1 Y

PredNISOLONE oral liquid (OraPred)  15mg/5mL OraPred 1

PredNISOLONE orally dissolving  tablets 10mg; 15mg; 30mg OraPred ODT 2

PredniSONE tablets [All Strengths] Deltasone 1

Primaquine tablets 26.3mg Primaquine 2 Y

Probenecid tablets 500mg Benemid 1 Y

Progesterone (micronized) oral capsules 100mg Prometrium 2

Promethazine oral liquid 6.25mg/5mL Phenergan 1

Promethazine rectal suppositories 25mg Phenergan 1

Promethazine tablets 25mg Phenergan 1

Propranolol capsules,  extended  release [All Strengths] Inderal LA 2 Y

Propranolol tablets 10mg; 40mg Inderal 2 Y

Propylthiouracil tablets 50mg PTU 1

Pseudoephedrine oral liquid 30mg/5mL Sudafed OTC

Pseudoephedrine tablets 30mg; 60mg Sudafed OTC Y

Psyllium oral powder 3.5 Gm dose/teaspoon Konsyl-d,  Metamucil OTC Y

Pyrantel pamoate720.5mg [eq 250mg base] Pin-X 2 Y

Pyrazinamide tablets 500mg 1 Y

QUEtiapine tablets [All Strengths] SEROquel 1

QUEtiapine tablets, extended  release [All Strengths] SEROquel 1

Raloxifene  tablets 60mg Evista 1

Ramipril capsules [All Strengths] Altace 1

Ranitidine  oral liquid 15mg/mL Zantac 1

Ranitidine  tablets 150mg Zantac 1 Y

Rifampin  capsules 300mg Rifadin 1 Y

RisperiDONE syrup 1mg/mL RisperDAL 1

RisperiDONE tablets [All Strengths] RisperDAL 1 R: Does NOT include ODT dose 

formulations

RIZAtriptan tablets 5mg; 10mg Maxalt 1 QL: 12 tabs per 30 days

RIZAtriptan tablets, dispersible  5mg; 10mg Maxalt MLT 1 QL: 12 tabs per 30 days

Salicylic acid topical liquid 17% Occlusal-hp 2 Y

Salmeterol  oral inhaler (Diskus) 50mcg/dose, 60 doses Serevent  Diskus 1 QL: 1 per 30 days Y

Salsalate  tablets 500mg; 750mg Disalcid 1

Selenium  sulfide shampoo/lotion 2.5% Selsun OTC Y

Sennosides oral liquid 8.8mg/mL Sennakot OTC

Sennosides tablets 8.6mg Sennakot OTC

Sertraline  oral concentrate 20mg/mL Zoloft 1

Sertraline  tablets [All Strengths] Zoloft 1

Sildenafil  tablets 25mg, 50mg, 100mg Viagra 1 QL: 6 tablets per 30 days PA: Male 

patients > 40 years of age

Silver sulfadiazine topical cream 1% Silvadene 1 Y

Simvastatin tablets [All Strengths] Zocor 1 Y

SitaGLIPtin tablets [All Strengths] Januvia 1 PA: Must try Meformin  or a 

Sulfonylurea first

SitaGLIPtin/MetFORMIN Extended  Release (XR) tablets [All 

Strengths]

Janumet XR 1 PA: Must try Meformin  or a 

Sulfonylurea first

SitaGLIPtin/MetFORMIN tablets [All Strengths] Janumet 1 PA: Must try Meformin  or a 

Sulfonylurea first

Sodium chloride  ophthalmic solution 5% Muro-128 OTC Y

Sodium chloride inhalation  solution, nebulizer  0.9% (3ml) 2 Y

Sodium chloride nasal spray 0.65% Ocean Nasal Spral, Deep Sea OTC Y

Sodium chloride ophthalmic ointment  5% Muro-128 OTC Y

Sodium fluoride chewable  tablets 0.55mg (Equiv 0.25mg fluoride) Flour-A-Day, Flouritab 2

Sodium fluoride chewable  tablets 1.1mg (Equiv 0.5mg fluoride) Flour-A-Day, Flouritab 2

Sodium fluoride chewable  tablets 2.2mg (Equiv. 1mg fluoride) Flour-A-Day, Flouritab 2

Sodium fluoride oral gel (oral brushing)  1.1% (Prevident  5000 Plus) Prevident  5000 Plus 2

Sodium fluoride oral gel (oral brushing)  1.1% (Prevident) Prevident 2 Y

Sodium fluoride oral liquid 0.25mg/drop (Equiv 0.1mg fluoride/drop) Flouritab 2

Sodium phosphate  mono- & dibasic rectal enema Adult Fleets Enema OTC Y

Sodium phosphate  mono- & dibasic rectal enema Pediatric Fleets Pedia-Lax OTC

Sotalol tablets 80mg; 120mg Betapace 2

Spironolactone tablets 25mg Aldactone 1

Sucralfate  1 Gm oral tablets Carafate 2

Sucralfate  1 Gram/10mL oral suspension Carafate 2

Sulfacetamide ophthalmic solution 10% Sulamyd 1 Y

Sulfamethoxazole/Trimethoprim oral suspension 200mg + 

40mg/5mL

Septra, Co-Trimoxazole 1

Sulfamethoxazole/Trimethoprim tablets 800mg/160mg Septra DS, Co-Trimoxazole 1 Y

SulfaSALAzine tablets 500mg Azulfidine 1 Y

SUMAtriptan injectable  6mg/0.5ml (STATdose) Imitrex 1 QL: 8 units per 30 days

SUMAtriptan tablets [All Strengths] Imitrex 1 QL: 9 per 30 days

Tamoxifen  citrate tablets 10mg Nolvadex 1

Tamsulosin capsules 0.4mg Flomax 1
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Telmisartan tablets [All Strengths] Micardis 1

Telmisartan/Hydrochlorothiazide tablets [All Strengths] Micardis HCT 1

Temazepam capsules 15mg, 30mg Restoril 1 DEA: IV, QL: 90 DAYS

Terazosin  capsules [All Strengths] Hytrin 1

Terbinafine 250mg tablets Lamisil 2

Terbutaline tablets 5mg Brethine 2 Y

Tetracycline capsules 250mg; 500mg 1 Y

Theophylline capsules,  extended  release (24-hour)  300mg; 400mg Theo-24 1 Y

Theophylline tablets, extended  release 200mg; 300mg; 400mg Theo-Dur 1 Y

Timolol ophthalmic gel 0.25%; 0.5% Timoptic-XE 1 Y

Timolol ophthalmic solution 0.25%; 0.5% Timoptic 1 Y

Tiotropium oral inhalation  capsules 18mcg; 30 per package Spiriva Handihaler 1

Tolterodine capsules,  extended  release 2mg; 4mg Detrol LA 1

Topiramate tablets [All Strengths] Topamax 2

TraMADol  tablets 50mg Ultram 1 QL: 240 per 30 days. Y

Tranexamic Acid 650 mg cap Lysteda 2

TraZODone tablets 50mg; 100mg Desyrel 1

Tretinoin  topical cream 0.025%; 0.05% Retin-A 1 Y

Tretinoin  topical gel 0.025% Retin-A 2 Y

Tretinoin  topical gel, micronized 0.1% Retin-A Micro 2 Y

Triamcinoline dental paste 0.1% Oralone 1 Y

Triamcinoline topical cream 0.025%; 0.1%, 0.5%  [MEDIUM] Kenalog 1 Y

Triamcinoline topical ointment  0.1% [MEDIUM] Kenalog 2 Y

Triamcinoline topical spray 0.2mg/2 sec spray Kenalog 2 Y

Triazolam  tablets 0.25mg Halcion 2 DEA: IV, QL: 90 DAYS

Trifluoperazine tablets 2mg Stelazine 2

Trifluridine ophthalmic solution 1% Viroptic 2

Trihexyphenidyl oral elixir 0.4mg/mL Artane 1

Trihexyphenidyl tablets 2mg; 5mg Artane 1

Trimethorim/Polymyxin B ophthalmic solution 10mL Polytrim 2 Y

Tropicamide ophthalmic solution 0.5%; 1% Mydriacyl 2 Y

ValACYclovir tablets 500mg; 1000mg Valtrex 2

Valproic acid oral liquid 250mg/5mL Depakene 2

Valsartan  tablets [All Strengths] Diovan 1

Valsartan/Hydrochlorothiazide tablets [All Strengths] Diovan HCT 1

Varenicline tablets 0.5mg, 1mg, 0.5mg/1mg Starter Pack Chantix 2 QL: 60 days supply  R: Maximum  of 

2 quit attempts per year

Venlafaxine capsules,  extended  release [All Strengths] Effexor XR 2

Venlafaxine tablets 25mg; 75mg Effexor 2

Verapamil  tablets 80mg Calan 2 Y

Verapamil  tablets, extended  release 180mg; 240mg Calan SR 1 Y

Vitamin B1 tablets 50mg Thiamine OTC Y

Vitamin B12 injection  1000mcg/mL Cyanocobalamin 2 Y

Vitamin B6 tablets 50mg Pyridoxine OTC Y

Vitamin D2 capsules 50,000 units Drisdol 2

Vitamin, multiple (pediatric)  drops, with iron, 50ml Vi-daylin  Fe, Poly-Vi-Sol OTC Y

Vitamin, multiple (pediatric)  drops, withOUT  iron, 50ml Vi-daylin,  Poly-Vi-Sol OTC

Vitamin, prenatal Prenatal Plus 1 R: Females under age 45 Y

Warfarin  tablets (Coumadin) 1mg; 2mg; 2.5mg; 5mg Coumadin 1

Zinc oxide topical paste 16% Boudreaux's Butt Paste OTC

Ziprasidone oral capsules [All Strengths] Geodon 2

ZOLMitriptan tablets 2.5mg; 5mg Zomig 2 QL: 12 per 30 days

ZOLMitriptan tablets, orally disintegrating 2.5mg; 5mg Zomig ZMT 2 QL: 12 per 30 days

Zolpidem  tablets 5mg; 10mg Ambien 1 DEA: IV, QL: 90 DAYS, R: Does NOT 

include CR 

Outpatient Formulary (ABC Sort) U.S. Naval Hospital Oak Harbor 9 


